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& ML BI-ER010 36V 504¥h
s A Chinese
Name of Sample | 4 5 BT-E8010 & LIPY030
English
Bk 1116040001
Sample No.
-f-*&$4_‘£ BT (L8 FHRAH
Consignor Sony Electronics (Wuxi) Co., Ltd.
B4 REBT CE8) HRAT
Manufacturer Sony Electronics (Wuxi} Co., Ltd.
N e BAE (XTRRRmsRNLENS TR FOARE T
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3 UNITED NATIONS “Recommendations on the
Test method TRANSPORT OF DANGERQUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 3. 3
FIZ AR BEAHE CRFERBysamsis BRI TN
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the
Criterion TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
. NS I
i SR04
Appearance Black Plastics cement shell
HEEL 0 H 2016-04-01 RRIRE B ] 2016-04-05 ~ 2016-05-05
Accepted Date Test Date
KM B T AR ; I Beh; phil S ER T T T
Altitude simulatien, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
SR, FERTEBEAE CRTER BB ERRY KRBT
ST/5G/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3fR#kEE .,
B The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
Conclusion  |ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3.
A5 1 # (Date):  2016-05-10
Py AR it 2l Rechargeable Lithium Battery. /
i
A,
Comment %;‘ 'jt Afi_i
A
EXX VT / A ’ft =
Consignor p ‘B"
Address oSt q >\ ‘-..\\-

wE (Y LE S A ¥
Approver: % I Checker: /g Z/'k’& Compiler:
T?:;f. G2 TR (Vice chief engineer)
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— > X J= ENa-
}%—, >3 ISR B LA #ﬁ‘fﬁ%*ﬁkﬁ'fﬁ%fﬁ“f Hra) sk B AR £
N Name of Test Standard requirement or The . L
0. tems Clause Number of Standard Test Resuit | Conciusion | Remark
E[I'fg‘{fﬂ «)’Q'J‘fﬁ:l%ﬁ/%.i:éfﬁﬁmﬁw% WK AR
FHtD ST/SG/AC. 10/11/Rev. 5/Amend. 1 38, 3 . Wl 1
1 Eﬁﬁw 5 T.1 é}:eliﬁﬁpendix 1 B /
Altitude UN Manual of Tests and Criteria Section p d
simulation ST/SG/AC. 10/11/Rev, 5/Amend. 1 38,3 Test T.1 asse
ggg ﬁ;‘if/ﬁﬁ%}?%}%ﬁhfﬁﬁﬁ(ﬂ AR A
3 T ST/SG/AC. 10/11/Rev. 5/Anend. 1 38. 3 i, WHtZFR 2
2 Rl T2 Seelff ﬁpeﬂdix 2 it /
Thermal test UN Manual of Tests and Criteria Section P d
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.2 asse
I?S(EEJ K;@-T/‘ﬁﬁ%}?%}—immﬁﬁﬂ 15 i‘i{%ﬂl#}i{:
= D ST/SG/AC. 10/11/Rev. 5/8mend. 1 38.3 3% | 11wzt a
3 . #”:Ez’ﬁ ®T.3 g:gfji;pendix 3 i /
Vibration UN Manual of Tests and Criteria Section p d
ST,’SG/AC. 10/11/Rev. 5/Auend. 1 38,3 Test T.3 asse
AN (R T EERDERNELL T R
i TMED ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 ik | i ppraké 4
4 % T4 See Appendix 4 O /
Shock UN Manual of Tests and Criteria Sectipn P d
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.4 g
gﬂ‘ixﬁl (%tﬁ@i’;%@ﬁﬁlﬂﬁi&i}!‘li iﬂ%ﬁl#ﬁﬂ
E ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 2| i f 5
8 SHEBE w15 ;';Ef :fgpendix 5 iy /
External short UN Manual of Tests and Criteria Section Pa :
circuit ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T. 5 SSed
ﬁf}ﬁﬂ (X'};fiﬁ‘%}‘i‘%}iﬁﬁﬁﬁ'j@_ﬂ# AR
FHY ST/S6/AC. 10/11/Rev., 5/Anend. 1&Anend. 2 | [ (i} 6
6 ety 3B.3 W T8 bt‘v,jjﬁpendix 6 oy /
Impact UN Manual of Tests and Criteria Section P d
ST/SG/AC. 16/11/Rev. 5/Anend. 1&Auend. 2 38, 3 asse
Test T.6
gﬁ?}g] «fj/ﬁmﬂz@ﬁm%m% Mﬂﬁ*ﬂﬁrl
. FH) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 | [ g% 7
7 75 % T.7 sy;e Appendix 7 g /
Overcharge UN Manual of Tests and Criteria Section passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38,3 Test T.7 asse
l;S:tE;lﬂ @X]/ﬂﬁ%;:i’%l%ﬁbm/ﬁuﬁ 1&%%*5&
MY} ST/SG/AC. 10/11/Rev. 5/Auend. 1 38.3 | WipH = 8
8 gﬁ%‘]ﬂ% T8 Sexljf Appendix 8§ i /
Forced discharge UN Manual of Tests and Criteria Secticn p d
ST/$G/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T. 8 .

oS A

Test Envirenment

FAEERFE: 19C-20°C ; BB rE : /%
Ambient temperature:19°C—20°C:Ambient humidi ty:/%

Condition
AR A )
Test Item
4 ORI AL
Subcontracted Test SeEpy | LR Wk 4% y
Condition Subcontracted | Name Post Code
Laboratory 3k &, % ,
Address Tel
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A5 , RIRE L4 | FEmn
No. Name of Test ltems Altitude simulation
HE | HaERA ST Bebe REE A | gk | fanE| 1
&5 Sample Status RE A RE T3,k Mass Loss | Residual [#L£
Sample Mass oCcv Mass ocv OCV  [Other
No. /g v /g Y% % % Event
001 | jypeieREL 2569 40. 98 2569 40, 98 0.00 | 100.00 | o
002 | jypaiiisil 2570 40.98 2570 40. 98 0.00 | 100.00 | o
003 | joypucih® 2572 41.53 2572 41.53 0.00 | 100.00 | o
004 | jyppondi 0567 41, 40 2567 41. 40 0.00 | 100.00 | o
005 | socrepaii g o | 2564 41.05 | 2564 | 41.05 0.00 | 100.00 | o
006 | socpeprorf® 1 2575 41,41 2576 a1.41 0.00 | 100.00 | o
007 | v porirned o | 2571 41.35 2571 41.35 0.00 | 100.00 | o
008 | sorvcposrt | 2566 41,01 2566 41.01 0.00 | 100.00 | o
AT ] e [t onally

72 NoLar\

ik LR V-RA D-RER R-3RAL PRk O-R. LR, MRk, AHE. RAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ) BRAE LA | mR
No. Name of Test Items Thermal test
: ‘ R Befor i ft
A5 | Hams O B REE A | g gank| e L
s Sample Status RE |F#aik RE | FFBEE| Mass Loss Residual | #,
Sample Mass oCcv Mass ocv OCV  {Other
No. /g Al /g v /% /% | Event
001 | oy | 2569 40.98 2568 40, 84 0.04 | 99.66 | o
002 | opepeaiie | 2570 40. 98 2569 40, 84 0.04 | 99.66 | o
003 | oo mperioe o | 2572 41.53 2570 41.07 0.08 | 98.89 | o
004 | yepnieki® | 2567 41,40 2566 41.02 0.04 | 99.08 | o
005 | goeveporiind | 2564 41. 05 2562 40. 53 0.08 98.73 | o
006 | geverai e | 2576 41.41 2574 41,02 0. 08 99.06 | o
007 | siciCrity s | 2571 | 4135 | 3569 | ar01 | 008 | 9918 | o
008 | soctc rurts ahmrsed | 2566 | 4L01 | 2565 | 40.8 | 0.0 | 99.63 | o

A\

V] e o fThis space intentionally
AT left blank

[« .

Bid: LR V-RA DMK R-2LE F-R K 0-LR. A, RIEA . RALE., RAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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23 ; BRBRELH4 | )
No. Name of Test Items Vibration
HE | HERE BB Ao BEEAMY g gk | sidus| s
%5 Sample Status RE FECE| KE FF#-% /& | Mass Loss | Residual I#
Sample Mass ocv Mass ocv OCV | Other
No. /g A% /g v %% /%% Event
001 lcygcggﬁﬁjf;ged 2568 40. 84 2568 40. 83 0. 00 99, 98 0
002 lcyécgfﬁ_“;i’?hﬁged 2569 40. 84 2570 40. 83 0. 00 99. 98 o
003 mgﬁ‘;gﬁfjgggged 2570 41. 07 2571 41.04 0. 00 99. 93 0
004 mgcggﬁffh;gged 9566 41. 02 9566 41.02 0. 00 100. 00 0
005 mcggcggﬁfﬁgged 92562 40. 53 2563 41. 04 0. 00 100. 00 0
006 sucigﬂ‘,’ffﬁ?ﬁﬁged 2574 41. 02 2574 41. 02 0. 00 100. 00 0
007 | porcmir sl | 256 41. 01 2570 41. 06 0.00 | 100.00 | o
008 50C$3C;§§fcf§;§?ged 2565 40, 86 9565 4. 85 0. 00 99. 98 0
j, ]‘f‘ﬂ F This spalzefti%tle::]'iionally
Fid: Lk V-RE DR R—akE Pk O-RMH. LB, MR, LakE, Stk

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 s AT H & Mt
No. Name of Test Items Shock
~ 1 afa )
&9 Bef & AR
Ba | ek 2B Defor REEAMS | s gk [Maes | i
%5 Sample St;us BE | FREE| BE -4, % | Mass Loss [ Residual E: -
Sample Mass oCvy Mass ocv oCcy Other
No. /g v g v % /% Event
001 | joycpiersi 2568 | 40,83 2570 | 40.79 0. 00 99.90 | o
002 | oty meed | 2570 | 40,83 2571 | 40.79 0. 00 99.90 | o
003 | eeporisee o | 2571 | 4104 2572 | 40.97 0. 00 99.83 | o
004 | eypanrd o1 2566 | 4102 2567 | 41.01 0. 00 99.98 | o
005 | socremanroet o | 2563 | 41.04 2564 | 40,96 0. 00 99.81 | o
006 | socrermcirit | 2574 | 4102 9575 | 40.92 0. 00 99.76 | o
007 | socic ity somged | 2570 | 4106 | 2571 | 40.96 | 0.00 | 9976 o
008 | socveronirt | uses 40. 85 2566 40. 84 0. 00 99.98 | o
) _F?FF is spalceeftir;)tlez;ti{innally

No Leakage,No Venting,

Bz LR V-IRA DR R85 PAek 0-%8iR. A2 TR, ABRE. RAX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire Q-
No Disassembly,No Rupture & No Fire.
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.2 : RRTE 54 shsh

No. Name of Test Items Exterial_ short circuit
f"'r—‘f-u"n%"“} HERE Mf i{i’il%‘eﬁifme -ﬁ%@%%
Sample No. Sample Status ' I Other Event

001 ICYéC]zEﬁ?ﬁﬁged 55.8 0

002 lCYé‘CEEﬁ?zEﬁged 95. 8 0

003 1cvécgﬁf?? iﬁ;lf"ged 26. 0 0

004 1cvécggﬁ? c}»lﬁlalﬁrged 85.9 0

005 500?8(:;5%? i?rged 9.7 o

006 50C38C§Eﬁ? C?Eh;?ged 55.7 0

007 Socggcggﬁ? zlﬁnjf:ged 55.5 0

008 50c§gcggﬁ_? fg?iged 65. 4 0
DT This space intentionally left

blank

FiE: DK R-2REL FRK Ok, oA, TR,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

N |

\&
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%l KRBT E 2 AR i
6
No. Name of Test Items | Impact
i : =
%5 B A GRERE Y AR E
Sample No. Sample Status Max. Extern/a:lc Temperature Other Event
1CYC 50%%¢ 5
009 1CYC 50% Capacity 111, 2 0
1CYC 50%%¢ 4
010 1CYC 50% Capacity 111, 7 o
ICYC 50%%VE: ,
ol 1CYC 50% Capacity 116. 2 0
1CYC 50%7 4
012 1CYC 50% Capacity 113. 0 0
013 1CYC 50%%¢ 6.2 -

1CYC 50% Capacity

N Pyt This space intentionally left
~ J
kiq:JiLJ blank

M 1. ey o

.-

FiE: D-RIR PARK 0-RMEK. TAk.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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Az . BB 4 A& i FEr

No. Name of Test Items Overcharge
iR NS iR AAERR.
Sample No, Sample Status Other Event

014 ICYéCEEﬁ? ;:ﬁha;trlged ©

015 1CY(1,‘Cl¥Ef113? ﬁﬁged °

o1 1GYC Putl shuged i

017 1cyécgﬁfl13? fﬁﬁged ©

018 5005(2[‘15531?1:? ﬁgged ?

019 50@5(?0;{5{11:% fﬁgz{ged °

020 50(:?(9(:;{?15?? ﬁi{ged °

021 5003(9%??? ﬁgged °
BRZEE This space intentionally left hlank

Fid: D4R FRK O-FAK, AAk,

Note: D-Disassembly F-Fire 0-No Disassembly & No Fire.

Iy s

~
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B g BRI B 4 # 555 T i AR
No. Name of Test Items Forced dischar ge
Honms HakE
Sample No. Sample Status F AT 5
Other Event
022 1CYC IF{EE?%\charged Y
023 1CYC gi?ﬁ%?ii?arged o
024 1CYC ;‘(iﬂciia%iﬁiiarged 0
025 1CYC IF(il‘{lt‘Iir‘?/d-Eﬁiiirged 0
026 1CYC i‘?ﬁlﬂ%ﬁ%ﬁarged o
027 1cYC II-TSzYﬁ}\r‘iG%jg{cL#arged 0
028 1CYC IF(l:JYICEEéc’i\Ii}zférged 0
029 1CYC lpflcfﬁ?cﬂrged 0
030 1CYC I}T%Ch%ﬁifarged 0
031 1CYC ;iﬁa%jiiﬁ;ﬁarged O
032 50CYC5%i§%?§;ﬁiférged 0
033 5OCYC5(;?CUYIC1'3_:EF§.1'?§:?arged 0
034 SOCchi'iEi%\;ﬁﬁ)fif’arged 0o
035 5ocvc5%%i2%ﬁﬁifarged O
036 50CYC5CIJ7CUYICIB;E fi?g(:}irged 0
037 50CYC5?"€1Y1CI;;E$J§IC?arged 0
038 50CYC5%€£iiﬁﬁﬁi?a1‘ged 0
039 500‘1(:50;3};:1?E ﬁﬁsjzcr-lirged 0
040 50CYC5(;'*‘?1YICI§E$I§3?arged 0
041 S0CYCoE 427 H o

50CYC Fully discharged

FiE: DR F-Aek O-Rfih, KAk,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire,

-
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